TEST REPORT -237

Assured Testing Services

224 River Road Ridway, PA 15853 USA

Ph: (814) 773-3224 Fax (814) 773-3225
Email:danielleschatz@assuredtestingservices.com

CLIENT CLIENT
BILL TO: HDWO0O1 QurSupplier ID SHIP TO: HDWO001 OurSupplier ID
Hardwire LLC Hardwire LLC
1000 Quinn Avenue 1000 Quinn Avenue
Pocomake City MD 21851 Pocomoke City MD 21851
USA Supplier Code USA Supplier Code
Attn: Ph:  410-957-3669 Attn: Ph: 410-957-3669

Test Report No: 237
Test Entry Date: Tuesday, March 16, 2004
Test Contact Name: John Hammond

Test Remarks: Parts were suspended via beeswax. End of wire was masked
from exposure with beeswax.

Client Information l Part Test Information
PART NUMBER PO NUMBER INDATE OUTDATE TESTCNT RETCNT HOURS CYCLES
PART DESCRIPTION REQ COMP REQ COMP
LOT NUMBER WO-REL# TEST SPECIFICATION NAME TEST STATUS

RECEIVED DATE OURJOBID TEST PROCEDURE NAME

Hardwire Filaments 1010 16-Mar-04 24-Mar-04 4 0 200 200 0 0
Hardwire high-tensile brass Wires had no red rust after 200 hours of
Hardwire #3 UV Coat 1010 UNDEFINED exposure

16-Mar-04 280 Salt Spray Testing Per ASTM B117-02

Danielle Schag

End Of Report

The results stated above relate only to the specific items tested. Information and statements in this report are derived from material, information, and/or
specifications fumnished by the client and exclude any expressed or implied warranties as to the fitness of material tested or analyzed for any particular purpose
or use. This report is confidential property of our client and may not be used for advertising purposes. This report shall not be reproduced except in full, without

written approval of this laboratory

This recording of faise, ficticious or fraudulent statements or entries on this document may be punished as a felony

Sample remnants are retained for a minimum of 30 days following issuance of test results, as which point they will be discarded unless notified in writing by the

lient .
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